
M O D E L

Rev.1

A

A

NV1845DA(1/2)

1

2

3

4

5

6

7

8

9

10

11

9

12

13

14

14

15

16

17

18

19
20

21
22

23

26

24

27
28

29
30

31
32

25

33

34
35 36

37

38

39

40

42

41

19

43 44

46

45

45

47

48

49

50 51

52 53

55

54

5657

58

60

61

64

65

67
68

68
67

69
70

70

66

71
72

73

91

74

75 76

77

78

79

80
81

112

82
83

84

85

86
87

88

89

90

92

92

108 109
110

111

113

93

94

94

95

96

98

99
100 101

102

103

104

105 106

107

114

115

501 502 503

504

507506

505

512

508

510

511

509

62

59

63

97

601

601

602

602

603
603

603



M O D E L

Rev.1
NV1845DA(2/2)



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CORDLESS NAILER NV1845DA
 1  3

 1 382121 CHARGE CAP COVER  1
 2 949813 HEX. SOCKET HD. BOLT M4X12 (10 PCS.)  4
 3 382344 TOP COVER  1
 4 382123 CHARGE CAP  1
 5 884112 O-RING (I.D 10.7)  1
 6 382124 VALVE CORE CUSHION  1
 7 382125 VALVE CORE  1
 8 382351 CHAMBER COVER  1
 9 990067 O-RING (1AS-50)  3
 10 382353 CYLINDER  1
 11 382352 O-RING  2
 12 382350 CHAMBER BASE  1
 13 372338 NYLOCK BOLT M6  4
 14 382385 SLIDE RING  2
 15 382383 X-RING  1
 16 382384 O-RING  1
 17 382349 PISTON BLADE  1
 18 382382 PISTON BUMPER  1
 19 382386 RUBBER CUSHION (A)  2
 20 382364 RETAINING RING D47  1
 21 382363 BB HOLDER  1
 22 6000VV BALL BEARING 6000VVCMPS2L  1
 23 372329 O-RING (I.D 20.22)  1
 24 382360 POSITION DETECTOR  1
 25 372328 NEEDLE ROLLER D3  1
 26 382361 WHEEL SPRING (A)  1
 27 372325 NEEDLE ROLLER D4  6
 28 372326 NEEDLE ROLLER D4.5  1
 29 382359 PIN WHEEL  1
 30 382362 WHEEL SPRING (B)  1
 31 6902VV BALL BEARING 6902VV  1
 32 382347 NOSE  1
 33 372324 PIN (A)  1
 34 372809 NYLOCK BOLT (W/FLANGE) M5X18  1
 35 381749 NYLOCK BOLT (W/FLANGE) M5X12  2
 36 382357 PUSHING LEVER SPRING  1
 37 372316 SPECIAL BOLT M6  1
 38 382356 PUSHING LEVER (B)  1
 39 959148 STEEL BALL D3.175 (10 PCS.)  2
 40 372315 ADJUSTER SPRING  2
 41 382358 ADJUSTER  1
 42 382355 PUSHING LEVER (A)  1
 43 878965 ROLL PIN D2.5X16  1
 44 372304 ROLL PIN D2.5X8  1
 45 382387 RUBBER CUSHION (B)  2
 46 301653 TAPPING SCREW (W/FLANGE) D4X20 (BLACK)  14
 47 332000 SPRING (T)  1
 48 371021 TRIGGER  1
 49 371020 O-RING (I.D 2.5)  2
 50 371019 SWITCH CABLE (A)  1
 51 331790 LEVER (C)  1
 *52 341208 WIRING ASS'Y  1 INCLUD.50
 *52 341207 WIRING ASS'Y  1 INCLUD.50 FOR USA,CAN



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CORDLESS NAILER NV1845DA
 2  3

 *53 377796 BATTERY BSL 1820M (EUROPE,AUS,NZL)  2 INCLUD.502
 *53 377797M BATTERY BSL 1820M (USA,CAN)  1 INCLUD.502
 54 382144 HOOK  1
 55 382145 HOOK BRACKET  1
 56 996399 HEX. SOCKET HD. BOLT (W/FLANGE) M5X12  2
 57 326276 LEVER (A)  1
 *58 382343 HOUSING (A).(B) SET  1
 *58 382343M HOUSING (A).(B) SET  1 FOR USA,CAN
 59 382365 GEAR BOX ASS'Y  1
 60 361243 ROTOR  1
 61 382354 HEX. SOCKET SET SCREW M5X7  1
 62 372342 BUMPER (B)  2
 63 382644 SUPPORT (D)  1
 64 376288 SENSOR (C)  1
 65 382645 SENSOR (B)  1
 66 382376 FEEDER COVER (A)  1
 *67 376149 NYLOCK BOLT M4X20  3
 *67 376149 NYLOCK BOLT M4X20  4 FOR USA,CAN
 68 382345 DISTANCE PIECE M4  4
 *69 372310 NYLOCK BOLT (W/FLANGE) M4X25  1 FOR EUROPE,GBR
 *70 382346 SLEEVE (B)  2 FOR EUROPE,GBR
 71 382462 ROLL PIN D4X16  1
 72 382377 PLUNGER BEARING  1
 73 382373 FEEDER SPRING  1
 74 382370 FEEDER SHAFT  1
 75 949496 ROLL PIN D3X16 (10 PCS.)  1
 76 382348 TAIL COVER  1
 77 382379 NAIL GUIDE SHAFT  1
 78 887846 ROLL PIN D3X28  1
 *79 382341 NAIL GUIDE ASS'Y  1 INCLUD.78,81-83,108-114
 *79 382342 NAIL GUIDE ASS'Y  1 INCLUD.78,81-83,108-114 FOR USA,CAN
 80 880319 SHAFT RING  1
 81 886060 MAIN NAIL STOPPER (A)  1
 82 888178 NAIL STOPPER (A)  1
 83 877468 SUB STOPPER SPRING  1
 *84 382380 COVER  1 FOR EUROPE,GBR
 85 382371 FEEDER ARM  1
 86 382374 SOLENOID SPRING  1
 87 382372 SLEEVE  1
 88 382375 PLUNGER  1
 89 382378 SOLENOID  1
 90 877826 FEEDER SHAFT RING  1
 91 382369 FEEDER (A)  1
 92 6696836 HEX. SOCKET HD. BOLT M5X12 (PRECOAT)  2
 93 NAME PLATE  1
 94 382368 MAGAZINE RUBBER  2
 95 883900 HOLDER CAP  1
 96 949230 MACHINE SCREW M4X50 (10 PCS.)  1
 97 949453 SPRING WASHER M4 (10 PCS.)  1
 98 949423 WASHER M4 (10 PCS.)  1
 99 883897 HOLDER SHAFT  1
 100 883896 NAIL HOLDER  1
 101 880398 RATCHET SPRING  1



Item No. Code No. Description No. Used Remarks

 /

* ALTERNATIVE PARTS

CORDLESS NAILER NV1845DA
 3  3

 *102 382340 CAUTION LABEL  1 FOR USA,CAN
 103 877826 FEEDER SHAFT RING  1
 104 890478 PIN  1
 105 382366 MAGAZINE  1
 106 876465 NYLON NUT M4  1
 107 382367 MAGAZINE COVER  1
 108 877820 LOCK SHAFT  1
 109 326774 GUIDE LOCK (A)  1
 110 887458 ROLL PIN D3X10 (10 PCS.)  1
 111 877372 SPRING  1
 112 876681 MAIN STOPPER SPRING  1
 113 877469 NAIL GUIDE COVER  1
 *114 949766 HEX. SOCKET HD. BOLT M4X6 (10 PCS.)  1 FOR EUROPE,GBR
 *114 949766 HEX. SOCKET HD. BOLT M4X6 (10 PCS.)  2 FOR USA,CAN
 *115 949812 HEX. SOCKET HD. BOLT M4X10 (10 PCS.)  1 FOR EUROPE,GBR
 STANDARD ACCESSORIES  
 501 875769 PROTECTIVE GLASSES  1
 502 329897 BATTERY COVER  1
 503 CHARGER (MODEL UC 18YFSL)  1
 *504 372294M TOOL BAG  1 FOR USA,CAN
 *505 66A2942 TOOL BAG 410X330  1 FOR EUROPE,GBR
 *506 943277 HEX. BAR WRENCH 3MM  1
 *506 944458 HEX. BAR WRENCH 4MM  1 FOR USA,CAN
 507 382334 ATTACHMENT (A)  1
 *508 337528 CASE ASS'Y (STACKABLE 4)  1 INCLUD.509-511 FOR EUROPE,GBR
 *509 336472 LATCH  4 FOR EUROPE,GBR
 *510 336473 HANDLE  1 FOR EUROPE,GBR
 *511 336474 HINGE  2 FOR EUROPE,GBR
 *512 382381 INNER TRAY  1 FOR EUROPE,GBR
 OPTIONAL ACCESSORIES  
 601 317918 GREASE (ATTOLUB NO.2) 500G  1
 602 382756 GREASE (SYNTHESO GLEP1) 40G  1
 603 325149 GREASE (MOLUB-ALLOY NO.777-1) 75G  1


